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DECLARATION OF TEST RESULTS

No: EEA - 2000 - 0132 - REV

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya
Test Laboratory on 05.10.2020 in accordance with the test standard:

EN 1365-2:2014

“ASSAN PANEL STONE WOOL INSULATED 100 MM

ROOF PANEL SYSTEM”
LOAD BEARING SANDWICH PANEL ROOF SYSTEM

FIRE RESISTANCE CLASSIFICATION

Direction of fire; Underside of

RE180, REI180
the panel.

Placed on the market by:  ASSAN PANEL SAN. VE TiC. A.S.
Yayla Mah. D - 100 Karayolu Riiya Sk. No: 2 Assan Tesisleri,
Tuzla, istanbul / TURKEY

Manufactured by: ASSAN PANEL SAN. VE TiC. A.S.
Balikesir Organize Sanayi Bolgesi 16. Cadde No: 1
Balikesir / TURKEY
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Onur DAG
Chief Technical Officer
21.10.2021

This document is a declaration of test results and does not represent any
type of approval or certification of the product. All details related to product
specifications and field of applications are described in the report No: EEA-20-170.




